
Cougar 5 Eco Spares Parts V.2  Cast Tec Ltd 1 

 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

CONTENTS 
 

Assembly Details ...................................................................................................................................................................... 2 
Replacement Components (see Assembly Details) ................................................................................................................. 3 

 

Cougar 5 ECO 

Multi-fuel stove 

Ref. No. SUNME05 

Version 02 (10.03.2025) 

Spare Parts 
 



Cougar 5 Eco Spares Parts V.2  Cast Tec Ltd 2 

Exploded Diagram 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
NOTE: For all spare parts enquiries visit www.firespares.direct or call (0191) 4974280 

9

56

1

40

35

42

19

7
29

54

36

55

33

6828

34

41 15

4

32

14

47

2

5
64

11

49

57
63

21
8

31

30

46

53

18

27

38

52

51

2426

6

62

22

10

13

44

20

48
39

16 23

12

37

50

59

17

43

67

25

65

66

61

60

45

3

58

http://www.firespares.direct/


Cougar 5 Eco Spares Parts V.2  Cast Tec Ltd 3 

Replacement Components (see Exploded diagram) 

 
No. Code Parts Name Quantity 
1 Base 0501 1 
2 Top SM05U02 1 
3 Frame AM1401U03 1 
4 Back SM05U04 1 
5 Back brick SM05U11 1 
6 Grate SM05U14 1 
7 Moving grate AF0515 1 
8 Fire fence T120120 1 
9 Air wash bottom plate 0556 1 

10 Left side T120105V1 1 
11 Right side T120106V1 1 
12 Leg 0523 4 
13 Collar 125 1 
14 Blanking Plate C125Y 1 
15 Collar cover C125 1 
16 Door T120207 1 
17 Spin valve CAF0660 1 
18 Ashpan Handle CA0105 1 
19 Air wash damper SM05U09 1 
20 CE Data Plate CAL0101-T1202USE-AT 1 
21 Fiber Rope CA0802 1 
22 Fiber Rope CA0801 1 
23 Fiber Rope CA0802-1 1 
24 Screw 01020108.M8×40／010202 1 
25 Screw 01020108.M8×105／010102 1 
26 Nut 01030113.M8／010202 1 
27 Screw 01020109.M6×10／010202 2 
28 Screw 01010112.M6×10／010102 3 
29 Screw 01010112.M8×25／010102 9 
30 Screw 01010112.M6×25／010102 14 
31 Screw 01010112.M6×40／010102 2 
32 Screw 01010112.M6×15／010102 1 
33 Screw 010514.Φ5×8／070201 2 
34 Screw 01020107.M6×20／010102 1 
35 Screw 01020107.M6×8／010102 8 
36 Screw 01020107.M6×25／010102 3 
37 Washer 01040101.Φ6×22／010202 17 
38 Washer 01040101.Φ6×18／010202 5 
39 Screw 01020106.M6×8／030001 4 



Cougar 5 Eco Spares Parts V.2  Cast Tec Ltd 4 

No. Code Parts Name Quantity 
40 Nut 01030128.M8×5／030001 1 
41 Screw 01030102.M6／010102 3 
42 Washer 01040101.Φ8×30／010202 5 
43 Washer 01040301.Φ8／010102 1 
44 Air Wash Plate CA1113-SM05U-AT 1 
45 Steel baffle 1 CA1911-SM05U-01／4mm 1 
46 Steel baffle 2 CA1911-SM05U-02／4mm 1 
47 Ashpan CA1204 1 
48 Glass Clip CA1112 4 
49 Spanner NLFBS-004 1 
50 Spanner NLFBS-007 1 
51 Desiccant CATSGZJ-001 1 
52 Hinge CA1602 2 
53 Serial Number Plate CAL0101-ZJ 1 
54 Riddling rod CA1401-SM05U 1 
55 Screw CAL0112 2 
56 Spring CA0707 2 
57 Stainless steel knob CA010402 1 
58 Glass CA10-T1201 1 
59 Handle part CA0101-ZH-1 1 
60 Roller CA0148 2 
61 Washer CA0321 2 
62 Door Catch CA1507A 1 
63 Left & right brick FRSM05U1213 2 
64 Vermiculite Baffle FRT1202U29 1 
65 Handle CA0144 1 
66 Handle part CA0103-ZH 1 
67 Roller CA0104-ZH 1 
68 Baffle Frame  CA1911-SM05U 1 

 

NOTE: For all spare parts enquiries visit www.firespares.direct or call (0191) 4974280 
 

http://www.firespares.direct/

